
#58242 WILD WILLY 2
Scale: 1:10

Category: Electric
Chassis: RWD

FEATURES:
• High performance stunt vehicle
• Wild Willy driver figure 
• Features new chassis design
• Pre-assembled gearbox for easy construction
• Uses TL01 suspension arms
• RS-540 type motor and 3-step mechanical speed controller

included

PART # DESCRIPTION
0335177 Body
0005713 A Parts (A1 & A2)
50736 TL01 B Parts (Upright) (B1-B14)
50737 TL01 C Parts (Sus. Arm) (C1-C20) (2 pcs.)
0005746 D Parts (D1-D3)
0005747 E Parts (E1-E6)
0005748 F Parts (F1-F10)
0005749 H Parts (H1-H7)
0005750 J Parts (J1-J4)
0115255 K Parts (K1-K9)
0115256 L Parts (L1-L18)
8085027 Assembled Gearbox
0555092 Gear Bag

Diff. Spur Gear x1
Diff. Cover x1
Counter Gear (Small) x1
Counter Gear (Medium)x1
Counter Gear (Large) x1

9805618 Front Tire & Wheel (L & R, 1 pc. each)
9805619 Rear Tire & Wheel (L & R, 1 pc. each)
9805213 Tire Bag (4 pcs.)
9415592 Metal Parts Bag A
9415593 Metal Parts Bag B
9415594 Metal Parts Bag C
9415595 Metal Parts Bag D
50582 3x14mm Step Screw (MA1 x5)
50577 3x10mm Tapping Screw (MA2 x10)
9405830 *1 Screw Pin Bag (MA3, MA4, MB6, 2 pcs. each)
0555015 1150 Plastic Bearing (MA5 x10)
9805368 Gear Box Joint (MA8 & MA9)
50808 TG10 Long Wheel Axle (MA10 x2)
50806 TG10 Drive Shaft (MA11 x2)
50585 4x10mm Step Screw (MB1 x5)
50575 2.6x10mm Tapping Screw (MB4 x5)
50586 3mm Washer (MB5 x15)
9805584 3x32mm Screw (MB7 x4)
50592 5mm Ball Connector (MB8 x10
50596 5mm Adjuster (MB9 x6)
0445169 Left Upright (MB10)
0445207 Right Upright (MB11)
9805576 *1 Coil Spring (MB13 x2)
3485068 3x55mm U-Shaped Shaft (MB14)
50583 3x15mm Tapping Screw (MC2 x10)
2300030 3mm Internally-Toothed Washer (MC3)
9805557 4mm Flange Lock Nut (MC4 x4)
50594 2x10mm Shaft (MC5 x10)
50197 Snap Pin Set (MC7 x10, MC8 x5)
53023 4mm Aluminum Nut (MD6 x20)
9805620 3x25mm Screw (MG1 x2)
50576 3mm Grub Screw (MG2 x10)
50038 Tool Set (Box Wrench, Hex Wrench, MG2 x4)
9805621 5x50mm Shaft (MG3 x2)
3580068 5x34mm Pipe (MG4)
50602 Diff. Bevel Gear Set (MG5, MG8-MG10)
50355 *2 18T, 19T AV Pinion Gear Set (MG6...etc.)
9805622 1150 Metal Bearing (MG7 x2)
4305125 Motor Plate
50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pcs.)
87025 Ceramic Grease
9415596 Speed Controller Bag

Instructions x1
Resistor x1
Speed Controller x1
Speed Controller Cover x1
Speed Control Rod x1
Switch Lubricant x1
3mm Washer x4
3x10mm Tapping Screw x11

7435044 Motor
6095003 Antenna Pipe (30cm)
9495329 Sticker
1055922 Instructions

R/C SPARE PARTS & HOP-UP OPTIONS
50356 *2 20T, 21T AV Pinion Gear Set
50473 Hi-Torque Servo Saver
50746 CVA Super Mini Shock Unit Set
53008 1150 Sealed Ball Bearing (4 pcs.)
53011 3x6mm Titanium Round Head Screw (10 pcs.)
53012 3x10mm Titanium Round Head Screw (10 pcs.)
53015 3x8mm Titanium Tapping Screw (10 pcs.)
53016 3x12mm Titanium Tapping Screw (10 pcs.)
53017 3x15mm Titanium Tapping Screw (10 pcs.)
53021 3mm Aluminum Nut (20 pcs.)
53024 4mm Aluminum Flange Lock Nut (10 pcs.)
53029 1150 Sealed Ball Bearing (2 pcs.)
53095 3x10mm Titanium Tapping Screw (10 pcs.)
53144 Touring & Rally Car Bushing & Ball Connector Set
53155 Low Friction Aluminum Damper Set (2 pcs.)

(4WD/FWD Touring & Rally Car)
53159 4mm Anodized Aluminum Flange Lock Nuts (Blue)
53160 4mm Anodized Aluminum Flange Lock Nuts (Red)
53161 4mm Anodized Aluminum Flange Lock Nuts (Gold)
53162 4mm Anodized Aluminum Flange Lock Nuts (Black)
53163 On-Road Tuned Spring Set

(4WD/FWD Touring & Rally Car)
53218 1/10 Touring Car Hard Joint Cup Set (for Gear Diff.)
53280 TA03 Super Low Friction Damper Set (4 pcs.)
53284 5mm Aluminum Ball Connector (10 pcs.)
53301 TL01 Stainless Steel Suspension Shaft Set
53303 TL01 Adjustable Upper Arm Set
53308 Aluminum Servo Stay
53347 3x3mm Spring Set Screw (10 pcs.)

*1 Requires 2 sets for one car.
*2 Only 18T and 20T can be used.

D=discontinued
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